
Massey Ferguson Mf8180 Parts Catalogue
Full download: http://manualplace.com/download/massey-ferguson-mf8180-parts-catalogue/

This is the cut pages sample. Download all 545 page(s) at: ManualPlace.com

http://manualplace.com/product/massey-ferguson-mf8180-parts-catalogue/


MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

EngineEngineEngineEngine  And And And And Equipment Equipment Equipment Equipment PagePagePagePage010-0000010-0000010-0000010-0000



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-AA01-622-C1-AA01-622-C1-AA01-622-C1-AA01-622-C

СсылкаСсылкаСсылкаСсылка AA011622-1AA011622-1AA011622-1AA011622-1 Стр.Стр.Стр.Стр. 010-0005010-0005010-0005010-0005



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

EngineEngineEngineEngine PagePagePagePage010-0005010-0005010-0005010-0005
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 1440329X1 6 Locknut M10
2 390734X1 6 Washer
3 3777244M1 1 Fan
4 3780391M91 1 Engine DSBIE
5 V836859262V836859262V836859262V836859262 1 Belt
6 3777415M2 1 Cowl
7 3777253M1 1 Pulley
8 71370306713703067137030671370306 1 Alternator
9 3779474M1 1 Clevis Pin
10 3009693X1 2 Nut Metric
11 3779475M1 1 Clevis Pin
12 375098X1 1 Nut Unc
13 3779473M2 1 Support
14 354679X1 1 Screw 1/2-13 X 153
15 3777331M1 1 Hydr Hose
16 338612X1 2 Hose Clip
17 3777549M1 1 Screw
18 3007188X1 1 Gasket
19 3777546M1 1 Union
20 339262X1 2 Bolt Metric M6X20
21 390971X1 4 Washer
22 72502305725023057250230572502305 1 Transmitter [A]
23 3777330M1 1 Support
24 339375X1 2 Lock Washer
25 339030X1 2 Nut Metric
26 3777416M3 1 Cowl
27 3778469M1 1 Spacer
28 3009693X1 3 Nut Metric
29 3777247M1 1 Startermotor
30 3611638M1 1 Nut Up to Serial or Engine Number G166015
31 3611662M1 1 Cover Up to Serial or Engine Number G166015

3780936M1 1 Cover From Serial or Engine Number G166016
32 3777245M2 1 Clutch
33 391005X1 6 Stud M10X25
34 3616268M1 1 Gasket Length 350MM

3714513M1 1 Gasket Length 450MM
35 339123X1 2 Hex. Sock. Screw M8X20

339291X1 2 Hex. Sock. Screw M8X55
 
FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] TURBO PRESSURE TRANSDUCER



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-AC33-003-A1-AC33-003-A1-AC33-003-A1-AC33-003-A

1

33 32

34
2735

36

37
28

25
26

13
11

1412

1929

30
31

32 10
9

8
7

6
5

16

15

17

18

204
21

24 22 23

СсылкаСсылкаСсылкаСсылка AC331003-1AC331003-1AC331003-1AC331003-1 Стр.Стр.Стр.Стр. 010-0010010-0010010-0010010-0010



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

AlternatorAlternatorAlternatorAlternator PagePagePagePage010-0010010-0010010-0010010-0010
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 71370306713703067137030671370306 1 Alternator
2 71370855 1 Stator (1)
3 71173328 2 Kit, Screw (1)
4 71327160 1 Screw (1)
5 71370867713708677137086771370867 1 Brush (1)
6 71370866713708667137086671370866 1 Holder (1)
7 355564X1 1 Nut Unc (1)
8 71370863 1 Connector (1)
9 70918268 1 Washer (1)
10 71370860713708607137086071370860 1 Regulator (1)
11 71370880 1 Screw (1)

8-32X1 3/4
71370881 1 Screw (1)

1/4-20X2
70921880 1 Washer (1)

12 71370570 1 Tube (1)
13 71370879 4 Screw (1)

10-24 X 2 1/2
14 71370861 1 Kit, Rod (1)
15 30-3413926 1 Cap (1)
16 71370862 1 Kit, Rod (1)
17 72162794 1 Bearing (1)
18 30-3413918 1 Bush (1)
19 71370852 1 Frame (1)
20 71370858713708587137085871370858 1 Diode (1)
21 71370865713708657137086571370865 1 Capacitor (1)
22 71370864 1 Connector (1)
23 71370877 1 Screw (1)

8-32 X 1 1/8
24 71370874 3 Screw (1)

8-32 X 1
25 71370859713708597137085971370859 1 Diode (1)
26 70917385 3 Nut (1)

8-32
27 72506418 2 Stub (1)
28 71370808 1 Cover (1)
29 71370854 1 Rotor (1)
30 71370878 3 Screw (1)

8 X 1/2
31 71370868 1 Plate (1)
32 30-3413837 1 Bearing (1)
33 71370856 1 Frame (1)
34 71370872 1 Fan (1)
35 3777253M1 1 Pulley
36 70918268 1 Washer (1)
37 70930986 1 Nut (1)



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-AC37-603-A1-AC37-603-A1-AC37-603-A1-AC37-603-A

СсылкаСсылкаСсылкаСсылка AC371603-1AC371603-1AC371603-1AC371603-1 Стр.Стр.Стр.Стр. 010-0015010-0015010-0015010-0015



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

StarterStarterStarterStarter PagePagePagePage010-0015010-0015010-0015010-0015
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 3777247M1 1 Startermotor
2 3903008M91 1 Bracket (1)
3 3903012M91 1 Drive (1)

Number of teeth/spines 10
4 3903015M1 1 Bearing Plate (1)
5 3903011M1 1 Armature (1)
6 3903010M91 1 Coil (1)
7 3903013M91 1 Kit, Brush (1)
8 3903009M91 1 Bracket (1)
9 3902929M13902929M13902929M13902929M1 1 Solenoid (1)
10 3903014M91 X Kit, Bush



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-AC38-602-C1-AC38-602-C1-AC38-602-C1-AC38-602-C

5

4

6

1
7

2

3

СсылкаСсылкаСсылкаСсылка AC381602-1AC381602-1AC381602-1AC381602-1 Стр.Стр.Стр.Стр. 010-0020010-0020010-0020010-0020



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

HeaterHeaterHeaterHeater  - - - - Engine Engine Engine Engine  Block Block Block Block PagePagePagePage010-0020010-0020010-0020010-0020
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 3615752M2 1 Element
2 3006154X1 3 Washer
3 1443615X1 3 Nut Metric
4 3615753M1 1 Support
5 3009531X1 3 Screw Metric M4X12
6 339124X1 1 Hex. Sock. Screw
7 3611974M1 1 Clip



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-LA01-605-A1-LA01-605-A1-LA01-605-A1-LA01-605-A

25

10

1

1

1

1

8

8

9

11

24

23

22

2

21
20

6
5

7
19

418
12

17
3

16 13
1415

СсылкаСсылкаСсылкаСсылка LA011605-1LA011605-1LA011605-1LA011605-1 Стр.Стр.Стр.Стр. 010-0025010-0025010-0025010-0025



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

CylinderCylinderCylinderCylinder  Block Block Block Block PagePagePagePage010-0025010-0025010-0025010-0025
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 V836859155 1 Cylinder Block
2 V836322610 1 Bush (1)
3 6 Bearing Carrier [A]

(1)
4 V836214478 2 Bush (3)
5 1 Bearing Carrier [A]

(1)
6 V836214478 2 Bush (5)
7 V529903180 14 Screw (1)
8 V836852460 2 Bush (1)
9 V836852459 1 Bush (1)
10 V836852461 1 Bush (1)
11 V640016018 1 Plug (1)
12 V836846231 6 Pipe
13 V836338601 6 Valve
14 V836859165 1 Gear
15 V528801380 4 Screw (14)

M8X20
16 V836859164 1 Flange (14)
17 V610071079 2 Bearing Ball (14)
18 V836859163 1 Gear (14)
19 V836859162 1 Shaft (14)
20 V614603024 2 O Ring
21 V640016016 4 Plug
22 V836855447 6 O Ring
23 V836855446 12 O Ring
24 V836855445 6 Liner
25 V836852744 4 Plug
 
FOOTNOTEFOOTNOTEFOOTNOTEFOOTNOTE [A][A][A][A] NUMBER TO BE ADVISED



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-LA02-606-A1-LA02-606-A1-LA02-606-A1-LA02-606-A

5

6

7
10

8

9

11

15
13 16

4
14 12

18 2
3

17

23

22

19 121

20

СсылкаСсылкаСсылкаСсылка LA021606-1LA021606-1LA021606-1LA021606-1 Стр.Стр.Стр.Стр. 010-0030010-0030010-0030010-0030



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

CylinderCylinderCylinderCylinder  Block Block Block Block  Equipment Equipment Equipment Equipment PagePagePagePage010-0030010-0030010-0030010-0030
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 V836855997 1 Pipe
2 V615881824 1 Seal
3 V836019756 1 Plug
4 V640016040 5 Plug
5 V528801362 2 Screw M8X16
6 V836647400 1 Cover
7 V836647401 1 Gasket
8 V836855678 1 Cover
9 V836322852 1 Gasket
10 V528801380 5 Screw M8X20
11 V546801360 1 Bolt M8X16
12 V546801400 1 Bolt M8X25
13 V640325110 5 Plug
14 V615571014 5 Seal
15 V836119079 1 Plug
16 V615881620 1 Seal
17 V836338483 1 Support Right Hand

V836338482 1 Support Left Hand
18 V529802290 8 Screw M12X70
19 V581804600 4 Screw
20 V836855629 1 Sleeve
21 V836855554 1 Gasket
22 V640325014 1 Plug
23 V615881420 1 Gasket



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-LA03-608-A1-LA03-608-A1-LA03-608-A1-LA03-608-A

СсылкаСсылкаСсылкаСсылка LA031608-1LA031608-1LA031608-1LA031608-1 Стр.Стр.Стр.Стр. 010-0035010-0035010-0035010-0035



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

TimingTimingTimingTiming Gear Gear Gear Gear Housing Housing Housing Housing PagePagePagePage010-0035010-0035010-0035010-0035
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 V836859150 1 Housing
2 V836647419 1 Gasket
3 V528801400 15 Screw M8X25
4 V598359850 2 Pin
5 V581804620 1 Screw M8X25
6 V836859153 1 Nipple
7 V836859151 1 Cover
8 V836859152 1 Gasket
9 V836859160 1 Restrictor
10 V836840883 1 Oil Seal
11 V836855636 1 Gasket
12 V529801430 4 Screw M8X40
13 V528801410 13 Adjusting Screw M8X30
14 V529902730 1 Screw M14X90
15 V836859161 1 Bridle
16 V581804570 3 Screw M8X12
17 V836136717 1 Cover
18 V836129946 1 Gasket
19 V546801860 3 Stud
20 V598359860 2 Pin
21 V836859588 1 Angle



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-LA04-605-A1-LA04-605-A1-LA04-605-A1-LA04-605-A

СсылкаСсылкаСсылкаСсылка LA041605-1LA041605-1LA041605-1LA041605-1 Стр.Стр.Стр.Стр. 010-0040010-0040010-0040010-0040



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

FlywheelFlywheelFlywheelFlywheel  Housing Housing Housing Housing PagePagePagePage010-0040010-0040010-0040010-0040
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 V836855925 1 Cover
2 V836840884 1 Oil Seal
3 V529803160 2 Screw M16X110
4 V581705580 2 Screw M12X110
5 V528902230 8 Screw M12X40
6 V581705030 6 Screw M10X30
7 V598359850 2 Pin
8 V546801800 3 Bolt M10X25
9 V836859311 1 Plug



MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360

1-LA05-603-A1-LA05-603-A1-LA05-603-A1-LA05-603-A

6

7

1211

9

8
1

10

5

4

3

2

18 13

14

15

16

17

СсылкаСсылкаСсылкаСсылка LA051603-1LA051603-1LA051603-1LA051603-1 Стр.Стр.Стр.Стр. 010-0045010-0045010-0045010-0045



MasseyMasseyMasseyMassey Ferguson Ferguson Ferguson Ferguson
MFMFMFMF 8180 8180 8180 8180 TRACTOR TRACTOR TRACTOR TRACTOR - - - - 1637360 1637360 1637360 1637360 1637360163736016373601637360

Crankshaft,Crankshaft,Crankshaft,Crankshaft,  Pistons Pistons Pistons Pistons  And And And And Connecting Connecting Connecting Connecting  Rods Rods Rods Rods PagePagePagePage010-0045010-0045010-0045010-0045
ItemItemItemItem Part NumberPart NumberPart NumberPart Number QtyQtyQtyQty DescriptionDescriptionDescriptionDescription CommentsCommentsCommentsComments
1 V836855910 1 Crankshaft
2 V836855559 1 Gear
3 V836855558 1 Gear
4 V836855525 1 Key
5 V836336302 6 Bearing STANDARD

V836338650 X Bearing Diameter 72,731MM
72,750MM

V836338651 X Bearing Diameter 72,481MM
72,500MM

V836338652 X Bearing Diameter 71,981MM
72,000MM

V836338653 X Bearing Diameter 71,481MM
71,500MM

6 V836840886 6 Piston
7 V836840887 1 Kit, Piston Ring (6)
8 V836355175 X Conrod 2931-2950g  C

V836355176 X Conrod 2951-2970g  D
V836352751 X Conrod 2971-2990g  E
V836352752 X Conrod 2991-3010g  F
V836352753 X Conrod 3011-3030g  G
V836352754 X Conrod 3031-3050g  H
V836352755 X Conrod 3051-3070g  I
V836352756 X Conrod 3071-3090g  J
V836352757 X Conrod 3091-3110g  K
V836352758 X Conrod 3111-3130g  L
V836352759 X Conrod 3131-3150g  M
V836352760 X Conrod 3151-3170g  N
V836352761 X Conrod 3171-3190g  O
V836352762 X Conrod 3191-3210g  P
V836352763 X Conrod 3211-3230g  R
V836352764 X Conrod 3231-3250g  S
V836352765 X Conrod 3251-3270g  T
V836352766 X Conrod 3271-3290g  U
V836352767 X Conrod 3291-3310g  V
V836352768 X Conrod 3311-3330g  X
V836352769 X Conrod 3331-3350g  Y
V836352770 X Conrod 3351-3370g  Z

9 V836336297 1 Bush (8)
10 V836336296 2 Screw (8)
11 V836840944 7 Main Bearing STANDARD

V836840978 X Main Bearing Diameter 89,735MM
89,770MM

V836840979 X Main Bearing Diameter 89,485MM
89,520MM

V836840980 X Main Bearing Diameter 88,985MM
89,020MM

V836840981 X Main Bearing Diameter 88,485MM
88,520MM

12 V836840945 2 Thrust Washer STANDARD
V836840982 X Thrust Washer 0,1MM
V836840983 X Thrust Washer 0,2MM

13 V836855637 1 Ring
14 V836855641 1 Hub
15 V836840882 1 Shock Absorber
16 V836855690 1 Pulley
17 V528902230 6 Screw M12X40
18 V836322221 1 Nut

Massey Ferguson Mf8180 Parts Catalogue
Full download: http://manualplace.com/download/massey-ferguson-mf8180-parts-catalogue/

This is the cut pages sample. Download all 545 page(s) at: ManualPlace.com

http://manualplace.com/product/massey-ferguson-mf8180-parts-catalogue/

